K= T €T

ST7110-8 J= ST110-8A

PARTS CATALOG

U



=S KTZAM

SKY TEAM CORPORATION LTD.

1104 CARNIVAL COMMERCIAL BLDG.

18 JAVA ROAD NORTH POINT HONGKONG

TEL:00852 25089428

FAX:00852 25089478

EMAIL:SKYTEAM_HK@HOTMAIL.COM

HTTP://WWW.SKYTEAM.NET.CN
WWW.SKYTEAM.CN



Hi 5
RPITaF RSB AN, BE5LEARZL, SRt mRAETF RN AR, HSsCRBiiRR, wig%
HREFRITEAR, FEA SRR R R A4k, PIRHACECALE ARG T2l R 5 AL AR RLA R M vb Bl AT 2 B R iR R 24 B 1R
Mg, s, AFEA,

FOREWORD

Please make reference to this book when you plan to purchase the parts. Any difference against the real motorcycle, please do as
per thereal. To get information concerning a certain component part, first locate, by its shape, the part in the illustration which show
itsfitting position, then find out the reference number of that part and look it up the corresponding table where al information about
the part are provided, such as the name, part number, quantity and/or itsfitting relationship with other parts, Any modifications will

not be informed ahead of time.



ST50-8 STS50-8A ST110-8 ST110-8A

PARTS CATALOGUE — ENGINE



PARTS CATALOGUE — ENGINE

E-1 BEL. RSk (CYLINDER, CYLINDER HEAD)
e EREAE " e =
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
1 LC152FMH-2.01-2 i Cylinder(110cc) 1
11 139FMA-2.01-2 O Cylinder(50cc) 1
2 LC152FMH-2.01-1 AETAT R Gasket, cylinder(110cc) 1
2-1 139FMA-2.01-1 AL AT A Gasket, cylinder(50cc) 1
3 LC152FMH-2.01.04 SELEKAS Head comp, cylinder(110cc) 1
31 139FMA-2.01.04 ELELAS Head comp, cylinder(50cc) 1
4 01.01.01.04 W= 5% Guide, in. valve 1
5 01.01.01.05 HRT8% Guide, ex. valve 1
7 LC152FMH-2.01.01 LA Gasket, cylinder(110cc) 1
7-1 139FMA-2.01.01 LKA Gasket, cylinder(50cc) 1
8 01.01.04.03 RSk S AT E S A Seal, cam chain chamber 1
9 01.01.01.07 TS M6 x 32 Bolt, stud, 6 x 32 2
10 01.01.00.30 2R M6 x 23 Bolt, hex, 6 x 23 1
1 01.01.00.33 #2£E9.5mm Collar, 9.5mm 1
12 01.01.00.27 Hy#E 14.8mm Collar, 14.8mm 1




PARTS CATALOGUE — ENGINE

E-1 AL, RSk (CYLINDER, CYLINDER HEAD)

75 R . e =Y
Ref.No. Part No. b ARR A Part Name And Standard Quantity Remark
13 01.01.00.32 ENAS8 x 14 Pin, dowel, 8 x 14 4
14 01.01.00.23 O Z#ipE 14.5 x 2 O-ring, 14.5 x 2 1
15 01.01.00.29 FPRE 11.5 x 2.1 Packing, rubber, 11.5 x 2.1 1
16 01.01.01.06 OZIE 9 x 1.6 O-ring, 9 x 1.6 2
17 01.01.00.34 HERE 9 x 1.35 Gasket, rubber, 9 x 1.35 1
18 01.01.00.98 TE A Block, vibration reduction 2
19 01.01.00.99 BEHRB Blook, vibration reduction 1




PARTS CATALOGUE — ENGINE

14
- il
= = = AN =N N
Rato.|  Daes BT S Part Name And Standard Gontty | Remsrk
1 LC152FMH-2.01-40 Ak Cover, cylinder head 1
2 LC152FMH-2.01.05 LA T Cover, R. cylinder head side 1
3 07.01.00.20 LKL ZET Cover, L. cylinder head side 1
4 01.01.00.08 SITEE Cap, tappet adjusting hole 2
5 LC152FMH-2.01-39 ALK TR e 2 Gasket, cylinder head cover 1
6 LC152FMH-2.01-35 LA T AT Gasket, R. cylinder head side cover 1
7 01.01.00.21 G A TG AT Gasket, L. cylinder head side cover 1
8 01.01.00.04 TS B A Insul ate(110cc) 1
81 01.01.00.04-1 S B A Insul ate(50cc) 1
9 02.01.00.05 R Pipe, in.(110cc) 1
91 02.01.00.05-1 i g Pipe, in.(50cc) 1
10 01.01.00.43 2R M6 Nut, cap, 6mm 3
11 01.01.00.43 IR M6 Nut, flange, 6mm 1
12 01.01.00.41 #Y# 6mm Washer, sealing, 6mm 3
13 01.01.00.42 HE A6mm Washer A, sealing, 6mm 1




PARTS CATALOGUE — ENGINE

= — =) = N
Rono.| e SR Part Name And Standard Gontty | Remsrk

14 01.01.00.36 #YE 6.5mm Washer sealing, 6.5mm 1

15 01.01.00.06 Tl Gasket, pipe, IN.(110cc) 1

15-1 01.01.00.06-1 Tk Gasket, pipe, IN.(50cc) 1

16 01.01.00.07 O &R 30.8 x 3.2 O-ring, 30.8 x 3.2 2

17 01.01.00.03 oJERE 25 x 2.4 O-ring, 25 x 2.4 1

18 01.01.00.38 22 M6 x 110 Block, flange, 6 x 110 1

19 LC152FMH-2.01-2 My IE IS M6 x 20 Bolt flange, 6 x 20 2

20 LC152FMH-2.01-1 1 M6 x 22 Bolt hex, 6 x 22 2

21 LC152FMH-2.01.04 E R M6 x 28 Bolt, flange, 6 x 28 2

22 01.01.01.04 KAEFE 1137 Plug, spark(1137) 1




PARTS CATALOGUE — ENGINE

E-3 ST (CAMSHAFT VALVE)
&
7
1
5 EEM S " e =
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
1 01.01.05.00 ST Seal valve stem 2
2 07.01.03.00 s Cam shaft comp 1
3 07.01.00.45 1k Valve stopper 1
4 01.01.00.11 SR Rocker arm 2
5 01.01.00.12 PR Shaft rocker arm 2
6 01.01.00.13 Bei il Valve,inlet(110cc) 1
6-1 01.01.00.13-1 HEI] Valve,inlet(50cc) 1
7 01.01.00.14 HEST Valve,exhaust(110cc) 1
7-1 01.01.00.14-1 HEST Valve,exhaust(50cc) 1
8 01.01.11.16 SIS Spring,valve outer 2
9 01.01.00.17 ST Spring,vave inner 2
10 01.01.00.18 ST SRR Retainer 2
1 01.01.00.15 AT S Sest outer 2
12 01.01.00.19 KT8k Cotter,valve 4
13 01.01.00.10 AU TR BB AT Screw adjusting 2
14 01.01.00.09 ST RIS Nut tappet adjusting 2




PARTS CATALOGUE — ENGINE

E-4 B KRS E (CHAIN, CHAIN TENSIONER)

14

q—fﬁ
@15

e EREAE " e =
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
1 01.01.00.44 NS Chain, cam 1
2 01.04.00.07 MR Spindle, cam chain guide sprocket 1
3 01.04.09.00 g B Arm comp, cam chain tensioner 1
4 01.04.10.00 B s Roller, cam chain tensioner 1
5 01.01.00.22 1E M ShEER Sprocket, cam 1
6 01.01.06.01 L= bk Roller comp, cam chain guide 1
7 01.01.00.23 12 MS x 12 Bolt, knock 5 x 12 3
8 01.01.00.25 HyE 8mm Washer, sealing 8mm 1
9 01.01.00.24 Hn) RS RN Pin, cam chain guideroller 1
10 01.04.05.00 A Sprocket, cam chain guide 1
11 01.04.00.25 [ | Pivot, cam chain tensioner 1
12 01.04.00.16 Bk Head, cam chain tensioner push rod 1
13 01.04.07.00 BT Rod comp,cam chain tensioner push 1
14 01.04.00.15 KBTS Spring, cam chain tensioner 1
15 01.04.00.14 Y& 14mm Washer, sealing 14mm 1
16 01.04.00.13 IEIEMI4 x 1.5 Bolt, sealing 14 x 1.5 1




PARTS CATALOGUE — ENGINE

E-5 WML, i Bh4E3E (GENERATOR, L,CRANKCASE COVER)
= = = AN =N N
Rono.| e BT S Part Name And Standard Gontty | Remsrk
1 02.02.06.00 Zeth A ET 5 Cover, L crankcase 1
2 02.02.00.01 Zeh A e Cover, L Crankcase, RR 1
3 02.02.06.06 Zeih AT R Gasket, L grankcase 1
4 02.09.00.01 LR S Clamper, wire harness 1
5 02.02.06.04 WfLTEE B CapB 1
6 02.02.06.02 ML A CapA 1
7 01.01.00.31 SENAY 8 x 12 Pin dowel8x12 2
8 02.02.06.03 OB 27 x 2.0 O-ring27 x 2.0 1
9 02.02.06.05 O K 13.8 x 2.5 O-ring13.8 x 2.5 1
10 GB18-86 I Ze 24 M6 x 16 Boalt, flange6 x 16 3
1 01.00.00.01 I Ze A M6 x 28 Bolt, flange6 x 28 3
12 02.00.00.03 I Z A M6 x 32 Boalt, flange6 x 32 1
13 01.04.00.21 2R M6 x 50 Bolt, flange6 x 50 1
14 02.00.00.02 I 8k M6 x 70 Balt, flange6 x 70 1
15 02.09.07.01 Kt Flywheel COMP 1




PARTS CATALOGUE — ENGINE

E-5 Wi ML, ZoHh B4E2% (GENERATOR. L,CRANKCASE COVER)

o ] . ! Tk [
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
16 02.09.01.99 YRR IR Rubber,neutral switch cord 1
17 02.09.01.00 JETFHM Stator comp 1

18 02.09.01.98 ™ ZERE M0 Nut, flange 10mm 1




PARTS CATALOGUE — ENGINE

E—6 M AR E (ELECTRIC STARTER)
75 R . B =Y
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
1 02.04.15.01 (RS Plate, oil separator 1
2 02.00.04.00 HBEES Start chain 1
3 02.04.02.04 AL BN EE S T A Plate, guide chain 1
4 02.04.02.05 HEEBNEEFRI R Plate, protect chain 1
5 02.00.01.00 LA Start chain comp 1
6 02.07.01.10 AL BN AR E AR Plate, set chain 1
7 02.00.03.00 TSR e iR Starter clutch outer assy 1
8 02.00.03.01 B AR Spring, clutch roller 3
9 02.00.03.02 TR Pin, spring 3
10 02.00.03.08 FESNE SRtk Side plate, starter clutch 1
11 9243/23.1 4R 23mm Circlip 23mm 2
12 8x10111+3/30 GB4661-84 A& 19 x 23 x 13 Needle bearing 19 x 23 x 13 1
13 02.00.03.03 BEAAM10 x 10 Clutch roller 10 x 10 3
14 02.00.03.04 RS x 11.8 Pin 5 x 11.8 1
15 02.04.15.02 30 x 42 x 4.5 Oil seal 30 x 42 x 4.5 1




PARTS CATALOGUE — ENGINE

E-6 M EE%EE (ELECTRIC STARTER)

.
£
E
b |
13 —Ch 1
5 EWAERE . ! Tt R
3 N -
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
16 01.09.02.00 ME18.9 x 28 x 5 Oil seal 18.9 x 28 x 5 1
17 01.09.01.02 OB 107 x 2 O—-ring 107 x 2 1
18 01.04.00.08 OFE 6 x1.7 O—ring 6 x 1.7 2
19 GB819-86 MEETM6 X 16 Screw 6 X 16 3
20 GB818-86 EETM6 % 10 Screw 6 x 10 1

10



SENI-AUTOMATIC CLUTCH(50cc)

PARTS CATALOGUE — ENGINE

E-7 Hih#% (RIGHT COVER)
75 EHHRE . B =Y
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
1 100027 RIS DOWEL PIN 2
2 M6 x 65 HWMHWZn TN HE 12 A SCREW 2
3 130013 (8] A0 A SPRING 1
4 130014 8] SO 2 ROTART BODY CENTER BUSH 1
5 130015 I B SPRING 1
6 130016 T EERRET SCREW 1
7 130017C R B R.CASE COVER GASKET 1
8 130018 WARTE OIL LEVER 1
9 130022 O & & GAUGE 1
10 130500 AT 4 LEVER COMP 1
1 130600 PR i i LEVER AND ROTARY BODY COMP 1
12 130700 TRBGRH M BALL-RACE COMP 1
13 130800 o] {4 S JRE AH A SUPPORT COMP,ROTARY BODY 1
14 130900 WUR A 2520 14 R,CASE COVER COMP 1
15 130100 A% Bl i B2 T OIL SEAL 1

11




SENI-AUTOMATIC CLUTCH(50cc)

PARTS CATALOGUE — ENGINE

E-7 #ih% (RIGHT COVER)

75 EHHRE . B =Y
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
16 M6 x 35 HWMHWZn 7N HE 12 A BOLT 2
17 M6 x 40 HWMHWZn 7N HE 12 A BOLT 4
18 7D17-J7-18.5-2.6 O T4t O-RING 1
19 GB848-85 8-140HV-Zn.D JINEhE WASHER 1
20 GB6170-86 M8-8-Zn.D Vav::l: S50 NUT 1

12



MANUAL CLUTCH(50cc, 110cc)

PARTS CATALOGUE — ENGINE

E-8 #Hihz% (RIGHT COVER)
o
l‘!-—ﬂh
17 23
G
Ggr\n
23 16
]
&
Fe EH AR . m B &=
Part Name And Standard -
Ref.No. Part No. R R S A Quantity Remark
1 130900G MU A S50 RIGHT COVER,CRANKCASE 1
2 130017C e S Er GASKET 1
3 130030G =T COVER 1
4 130031GC i GASKET 1
5 130018G ARTE OIL LEVEL GAUGCE 1
6 130032G AR A CLUTCH LEVEL COMP 1
7 130033G [ {o7 2 5 RETUR SPRING 1
8 130034G FHET PIN 1
9 130036G BRI ADJUSTING PLATE, CLUTCH 1
10 130037G B Erds R LIFTER SETTING PLATE 1
1 130038G B iR RERET CLUTCH ADJUSTING SCREW 1
12 130040G 7R Wi OIL SEAL 1
13 131000 FEL BT S5 7 OIL SEAL 1
14 7D17-J7-14-15 R A5 &4 O—RING 1
15 7D17-J7-18.5-2.6 R A5 &4 O—-RING 1

13




MANUAL CLUTCH(50cc, 110cc)

PARTS CATALOGUE — ENGINE

E-8 #Hihz% (RIGHT COVER)
o
17—
17 23
G
Ggr\n
23 16
]
&
s THLES . ’ it ik
Ref.No. Part No. R R S A Part Name And Standard Quantity Remark
16 GB819-85 M6 x 16-Zn.D R AT SCREW 1
17 GB819-85 M5 x 12-Zn.D R AT SCREW 2
18 GB170-86 M6 x 8-Zn.D Vav 1853 HEX NUT 1
19 100027 ENIFTE DOWEL PIN 2
20 7DM28-M6 x 40 Vaviib/ =il Y HEX BOLT 3
21 7DM28-M6 x 35 INAYE RS HEX BOLT 2
22 7DM28-M6 x 65 INAYE RS HEX BOLT 1
23 7DM28-M6 x 55 INAYE RS HEX BOLT 2
24 100057 T s SPRING 1

14




SENI-AUTOMATIC CLUTCH(50cc)

PARTS CATALOGUE — ENGINE

E—9 BE&e (CLUTCH)

= — = = N
Rino | s T AT Part Name And Standard quntity | romark

1 100 GB276-64 TR BRI BEARING 1

2 130000-1C B CLUTCH ASSY 1

3 130001 B EiRi T CLUTCH SHELL 1

4 130002 e e CLUTCH OUTER 1

5 130003 &b E CLUTCH CENTER 1

6 130004 +JE SETRING 1

7 130005 JEE A HE WASHER 1

8 130007 PR GASKET 1

9 130008 HizE COVER 1

10 130009 R SPRING 2

1 130010 SRS SPRING 2

12 130011 GEIhR SPRING 2

13 130012 £ WASHER 2

14 130019 B LOCKER 1

15 130020 [ e NUT 1

15



SKyrEam

SENI-AUTOMATIC CLUTCH(50cc)

PARTS CATALOGUE — ENGINE

E-9 B&eE (CLUTCH)
.
= == Ay j =N N
Rino | s T AT Part Name And Standard quntity | romark

16 130021 FETE B SAUCER WASHER 1
17 130100 B AR CLUTCH HOLDER 1
18 130200 FEAR JE A H A WASHER 1
19 130300A AN H OUTER DISK CLUTCH FRICTION 1
20 130400A PN B A CLUTCH FRICTION 2
21 140001 i PRIMARY DRIVE GEAR 1
22 140002 B GUIDE 1
23 140003 it T 52 P TAT COLLAR 1
24 140100 W R A PRIMARY DRIVEN GEAR 1
25 M5 x 10 GB818-76-35-Zn.D T AR KR ET SCREW 2
26 M5 x 10 GB819-76-35-Zn.D A S AT SCREW 2
27 8 x 10111+3/30 GB4661-84 & R T ROLLER 2
28 150003 +fE SETRING 1

16




MANUAL CLUTCH(50cc, 110cc)

PARTS CATALOGUE — ENGINE

E-10 ®&4s (CLUTCH)

=] = A =] = N
R e’? 71\7?0. gpifffﬁj]g? SEERA: 4T K FIAE Part Name And Standard Qf&%tﬁity Rﬁn{ik
1 147FM2B-6007 Baaik CLUTCH OUTER 1
2 147FM2B-6009 HizE COVER,CLUTCH OUTER 1
3 147FM2B-6008C PR GASKET 1
4 147FM2B-6001 pig SRS CLUTCH CENTER 1
5 140002 R E PRIMARY DRIVER GEAR GUIDE 1
6 147FM2B-6100 BEE A CLUTCH FRICTION ASSY 2
7 147FM2B-6104 FEE R TR OUTER DISK, CLUTCH FRICTION 1
8 147FM2B-6102 BEE R FAR INNER DISK,CLUTCH FRICTION 1
9 147FM2B-6105 B CLUTCH FRAME 1
10 21201-04E RS SPRING 4
1 147FM2B-6105 GEIhR g SPRING 4
12 100GB276-82 TR BRI BEARING 1
13 147FM2B-6003 +JE SET RING 1
14 140003 i TR 2 A COLLAR 1
15 140100 B A GEAR,PRIMARY DRIVEN 1

17



MANUAL CLUTCH(50cc, 110cc)

PARTS CATALOGUE — ENGINE

E-10 ®&4s (CLUTCH)

= 5= =] = 3
R e’? 71\7?0. %Pifﬁj}g? SEERA: 4T K FIAE Part Name And Standard forftﬁity Rﬁn{ik
16 140001G i ik Bl GEAR,PRIMARY DRIVE 1
17 147FM2B-6013 ] S A 0 SLEEVE 1
18 147FM2B-6012 [ S A o i SPRING 1
19 147FM2B-6011 g e OIL THOUGH GUIDE 1
20 147FM2B-6014 b NUT 1
21 147FM2B-6016 B LOCK WASHER 1
22 147FM2B-6015 I | SAUCER WASHER 1
23 150003 +pE SET RING 1
24 147FM2B-6018 TR IR AT SCREW 4

18



PARTS CATALOGUE — ENGINE

E-11 Hh #hAE. HlilZE (CRANKCASE, OIL PUMP)
i
. .
TSR
I
T
4
17 18
A2 EEHRS = &= =/t
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
1 101102C(110cc) Fih RS Crankcase comp, R, 1
1-1 101102C-1(50cc) Fih RS Crankcase comp, R, 1
2 01.04.00.01(110cc) i A A £ Gasket, crankcase 1
2-1 01.04.00.01-1(50cc) R Gasket, crankcase 1
3 101002C(110cc) 2ol RS Crankcase comp, L, 1
3-1 101002C-1(50cc) 2ol RS Crankcase comp, L, 1
4 01.04.06.00 LI Pump assy, oil 1
5 01.04.00.10 BT ZR A 2 Gasket, oil pump body 1
6 01.04.06.01 IR BRI Body, oil pump 1
7 01.04.06.04 ML IR 35 Cover, oil pump 1
8 01.04.06.05 ML 2R a4 4 Gasket, oil pump cover 1
9 01.04.06.06 GINHEN Rotor, oil pump, inner 1
10 01.04.06.07 ML R SN T Rotor, oil pump, outer 1
1 01.04.06.03 WL IR Driveshaft, oil pump 1
12 01.04.06.02 N ERE B Pin, oil pump lock 1

19




PARTS CATALOGUE — ENGINE

E-11 il #h4E. MlimZE (CRANKCASE, OIL PUMP)
i
. .
TSR

L] LI : ?

. 6

\“l*‘“"mq

4
17 18
5 ERHRE " e =
Ref.No. Part No. b ARR A Part Name And Standard Quantity Remark

13 01.04.00.09 PMUR R SR e Pivot, oil pump 1
14 01.04.04.00 BT I 8 ZH A Screen, ail filter 1
15 01.04.00.24 WRE Tube, breather 1
16 01.04.00.28 & Clamper, tube 1
17 01.04.00.07 LR A Bolt A, cylinder stud 2
18 01.04.00.26 WELIEH: B Bolt B, cylinder stud 2
19 01.04.00.12 | Washer, drain plug 1
20 01.04.00.18 SENEY 10 x 14 Pin dowel, 10x14 2
22 01.04.00.11 TOHIEZE M12 x 1.5 Bolt drain 12x1.5 1
23 Gb818-86 M2ET M6 x 16 Screw, 6x16 2
24 BG818-86 AT M6 x 22 Screw, 6x22 1
25 GB818-86 B2ET M5 x 10 Screw, psn, 6x10 3
26 01.04.00.21 I Zei2Ae M6 x 50 Bolt, flange 6x50 1
27 01.04.00.19 22 M6 x 60 Bolt, flange 6x60 2
28 01.04.00.17 22 M6 x 65 Bolt, flange 6x65 4

20




PARTS CATALOGUE — ENGINE

E-12 15 2E. Hhi#h (PISTON, CRANKSHAFT)
A2 E RS = &= =/t
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
05.03.01.08
1 .09 HIERA Ring set,piston(110cc) 1
10
05.03.01.08-1
1-1 .09-1 RS NAE Ring set,piston(50cc) 1
J10-1
2 07.03.01.00 Hiy ARIEFT Cranshaft comp(110cc) 1
2-1 07.03.01.00-1 il ARIE AT Cranshaft comp(50cc) 1
3 05.03.01.09 I %€ Piston(110cc) 1
31 05.03.01.09-1 I %€ Piston(50cc) 1
4 01.03.01.05 i ZEEH Pin, piston(110cc) 1
41 01.03.01.05-1 T 2R Pin, piston(50cc) 1
5 01.03.01.04 5 ZEAS PP Clip, piston pin 2
6 05.03.01.06 JEFT Rod, connecting(110cc) 1
6-1 05.03.01.06-1 JEFTF Rod, connecting(50cc) 1

21




PARTS CATALOGUE — ENGINE

E-12 WEZE . i #h (PISTON, CRANKSHAFT)
5 ERHRE " e =
Ref.No Part No. Tk AR LA Part Name And Standard Quantity Remark
7 07.03.01.11 i 2 A4 Crankshaft, R,(110cc) 1
7-1 07.03.01.11-1 i 2 A4 Crankshaft, R,(50cc) 1
8 07.03.01.02 2 Crankshaft, L,(110cc) 1
81 07.03.01.02-1 2 Crankshaft, L,(50cc) 1
9 05.03.01.10 i1 b EH Pin, crank(110cc) 1
91 05.03.01.10-1 i1 b EH Pin, crank(50cc) 1
10 01.03.01.03 1B B Sprocket, timing(110cc) 1
10-1 01.03.01.03-1 1B BhEEE Sprocket, timing(50cc) 1
1 01.03.01.01 Rt Key, woodruff(110cc) 1
11-1 01.03.01.01-1 Rt Key, woodruff(50cc) 1
12 D304 GB276-82 B 6304 Bearing, radial ball 6304(110cc) 2
12-1 D304 GB276-82-1 TR Bearing, radial ball(50cc) 2
13 9243/23.1 TREHR Needl e bearing(110cc) 1
13-1 9243/23.1-1 REHK Needle bearing(50cc) 1

22




PARTS CATALOGUE — ENGINE

E-13 i Bl (MAINSHAFT, COUNTERSHAFT)
= = = AN =N N
ReiNo.|  part Mo FHA T Part Name And Standard gttty | R
1 01.06.02.02 Fhh Mainshaft 1
2 07.06.01.05 Bl Countershaft 1
3 07.06.01.02 BlEh — Poisie Gear, countershaft low 1
4 07.06.01.01 HE20%x9 Bush, 20x9 1
5 07.06.02.03 T RER Gear, mainshaft second 1
6 07.06.01.04 Bl — 4% Gear, countershaft second 1
7 07.06.02.04 Fhh = Gear, mainshaft third 1
8 07.06.01.08 Eil%h =405 Gear, countershaft third 1
9 07.06.02.05 Fhpy PiviEe Gear, mainshaft fourth 1
10 07.06.01.10 Rl B4 % Gear, countershaft fourth 1
1u 01.06.00.01 FahEE (15 %) Sprocket, drive(110cc, Z=15) 1
1-1 01.06.00.01-1 FahEEE (13 1) Sprocket, drive(50cc, Z=13) 1
12 01.06.00.02 & E M Plate, drive sprocket fixing 1
13 07.06.01.14 &= Bush 1
14 07.06.01.11 S Spring 1




PARTS CATALOGUE — ENGINE

E-13 i Bl (MAINSHAFT, COUNTERSHAFT)
= — = = N
R e’? 71\7?0. %Pifﬁj}g? SEERA: 4T K FIAE Part Name And Standard forftﬁity Rﬁn{ik
15 07.06.01.12 X2 Stopper 1
16 07.06.01.13 1R 17mm Washer, thrust, 17mm 1
17 07.06.01.07 1L EE 20mm Wiasher, spling, 20mm 1
18 01.06.01.03 e HYE 17mm Wiasher, spling, 17mm 2
19 07.06.01.07 TEHEEE 20mm Wiasher, spline, 20mm 2
20 01.06.01.06 P4 17mm Cir clip, 17mm 2
21 07.06.01.06 P4 20mm Cir clip, 20mm 2
22 01.04.14.00 WE 17 x 29 x 5§ Oil seal 17x29x5 1
23 GB5782-86 1A M6 x 8 Bolt hex 6x8 2
24 GB276-82 ik 6001 Bearing, radial ball 6001 1
25 GB276-82 ik 6201 Bearing, radial ball 6201 1
26 GB276-82 ik 6203 Bearing, radial ball 6203 2

24



PARTS CATALOGUE — ENGINE

5 EREAE " e =
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark

1 01.06.04.04 AR L Fork, gearshift 2
2 01.06.04.01 S 4 Pin, gearshift fork guide 2
3 01.06.04.03 S Clip, gearshift fork guide pin 2
4 07.06.04.02 AR H Drum, gearshift 1
5 07.06.04.06 FENIFER Plate, gearshift drum stopper 1
6 07.06.00.03 ] Pin, gearshift drum 4
7 07.04.03.00 TN A Stopper comp, gearshift drum 1
8 07.04.00.03 FE N 7 Sping, gearshift drum stopper 1
9 07.07.01.01 iR Gearshift(110cc) 1
9-1 07.07.01.01-1 EiEEL Gearshift(50cc) 1
10 07.07.01.00 PP Spindle comp, gearshift(110cc) 1
10-1 07.07.01.00-1 PR Spindle comp, gearshift(50cc) 1
1n 01.07.01.06 PP Spring, gearshift arm 1
12 01.07.01.07 ] £ Spring, shift return spring 1
13 01.04.00.04 [|] 37 3555 78 VAL Pin, shift return spring 1
14 01.04.08.00 IR N Eh o Contact assy, switch 2

25



PARTS CATALOGUE — ENGINE

= = = AN =N N
Rono.| e SR Part Name And Standard gttty | R
15 07.06.04.05 YT K B2 ey Rotor switch 1
16 07.04.00.23 [& Bt Plate, contact fixing 1
17 140099 PN KR Cap, switch 1
18 GB5787-86 1A M6 x 16 Bolt, dowel, 6 x 16 1
19 01.04.00.05 | Washer, gearshift drum side 1
20 01.04.00.22 Y S Plug, rubber 1
21 01.04.13.00 HE 11.6 x 24 x 10 oil seal 11.6 x 24 x 10 1
22 01.04.08.01 OJER 7x1.7 O-ring7 x 1.7 2
23 GB5782-86 1EAE M6 x 12 Bolt, hex, 6 x 16 1
24 GB5782-86 I Zei2Ae M6 x 12 Screw, flange, 6 x 12 1
25 140089 BE @3 x8.5 Roller, 3 x 85 2
26 140088 BEF @4 x 10 Roller, 4 x 10 1
27 07.07.02.00 A =pallie Pedal, gear change 1
28 140087 KE Rubber, change pedal 1
29 GB5782-86 1A M6 x 20 Bolt, hex, 6 x 20 1

26




PARTS CATALOGUE — ENGINE

E-15 HEEHEE (STARTER)

= = = AN =N N
Reno.|  ban e SR Part Name And Standard gttty | R
1 07.08.01.01 A Gear, kick starter 1
2 01.08.01.03 B Ratchet, kick starter 1
3 07.08.01.07 AL Spindle, kick starter 1
4 01.08.01.06 LA T A Retainer, kick spring 1
5 07.08.01.13 U R Spring, kick starter ratchet 1
6 07.08.01.05 AL Bl IE] {7 Spring, kick starter 1
7 01.08.01.09 HPE 17mm Washer, 17mm 1
8 01.08.01.12 IRHERYE 20mm washer, thrust,20mm 1
9 01.08.01.11 P4 20mm Cir clip 20mm 2
10 01.08.01.08 P4 16mm cir clip 16mm 1
11 GB5782-86 12 M6x22 Bolt, hex, 6x22 1
12 07.08.02.00 AL BNEE T Arm, kick starter 1
13 07.08.02.03 IR E Rubber, kick starter 1

27



PARTS CATALOGUE — ENGINE

E-16 FEE ML (MOTOR, STARTER)

e EHERE N Hi HE
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark

1 02.12.00.00 LB HLE A Starting motor assy 1

28



PARTS CATALOGUE — ENGINE

E-17 fkih#s (CARBURETOR COMP)

=
]
S |
I_g___:J ﬂ 2
e EHAERT N » B &I
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark

1 13200-14A00 i CARBURETOR(50cc) 1
2 13200-14G00 i CARBURETOR(L10cc) 1

29



ST50-8 STS50-8A ST110-8 ST110-8A

PARTS CATALOGUE — VEHICLE



PARTS CATALOGUE — VEHICLE

CLEANER

FIG.1
Fs # 5 B AR B3R HE
1 13700-15A00 CLEANERASSY, AIR(ST50-8, ST50-84) IEEERA 1
1-1  13700-15G00 CLEANERASSY, AIR(STI10-8, STI10-84)  ZSSJEEELH K 1
2 GB97L856-140HV:ZnDC  WASHER HUE 1
3 GB5T8386MEX12Z0DC  BOLT 12te 1
4 13701-15A00 FILTER igss 1




PARTS CATALOGUE — VEHICLE

MUFFLER FIG.2

s # 5 T B B3R HE
1 14371-15A00 RUBBER WASHER HSO KE 1
2 14300-15A00 MUFFLER ASSY(ST50-8, ST50-88) S AE S22 A 1
2-1  14300-15G00 MUFFLER ASSY(ST110-8, ST110-84) ;i AS S22 i 1
3 14811-15A00 CLAMP +i 2
4  GB6170-86 M6-Cr  NUT 126} 2
5  GB5787-86M8x207nDB  BOLT 124e 1
6 14301-15A00 BIG PLATE KREEtR 1
7 14305-15A00 WASHER HE 2
8 GB93-87 6 SPRING WASHER IHERE 2
9 14302-15A00 SCREW B24T 2
10  14303-15A00 SMALL PLATE INSEEAR 1
11 14304-15A00 WASHER HE 2
12 GBB818-85M5x8 SCREW B24T 2




PARTS CATALOGUE — VEHICLE

FRAME COVER, ELECTRICAL

Fg # =5 BN AR XX B HE
1 33400-15A00 IGNITION COIL B EE 1
2 GB6170-86M6 X 8-ZnDB  NUT -2 1
3 32810-15A00 RECTIFIERASSY aERise 1
4 38620-15A00 RELAY ASSY, TURN SIGNAL  [A] 3¢4pken 58 1
5 32900-15A00 CDI UNIT SKEE 1
6 33610-15A00 HOLDER, BATTERY it ZRA 1
7 GB578386M6 12-20DC  BOLT 1244 2
8  0BI.1856-140HV-ZnDC  WASHER HE| 2
9 33610-15A00 BATTERY it 1
10 37312-15A00 FUSE TREE L2 1
1 41520-15A00 BAND, BATTERY R 1
12 68210-15A00 TAPE PHRALTE 1

12-1  68210-15A10 TAPE PIRNETE 1
13 47211-15A00 SHIELD, LH EirE 1
14  47221-15A00 SEAL BERE 3
15 31800-15A00 RELAY ASSY,, ELEC. START MODEL Jo 4k 58 1




PARTS CATALOGUE — VEHICLE

HEADLAMP, SPEEDOMETER FIG.4
Fs # 5 T B H SR HE
1 35100-15A00 HEADLIGHT ASSY BIKUT R 1
2 35120-15A00 HEADLIGHT(EXPECT THE COVER) B AKTXTL4B ¢4 1
3 35101-15A00 RIM BIAEZE 1
4 35102-15A00 LAMP GLASS KATHEEE 1
5 G8120-NS125 BULB *Tit 1
6 G8120-NT403 BULB *Tit 1
7 35106-15A00 HOLDER KT B4R 4 1
8 G8120-NT403 BULB *Tit 1
9 35108-15A00 HOLDER KT BELE 5 1
10  GB82388MAl4ZnDB  SCREW 1247 2
11 GB93-874-Y-Zn.DB SPRING WASHER BHEEHE 2
12 GB97-1-854-Zn.DB WASHER HE 2
13 GBS5T8586M8 X 25ZnDB BOLT 12te 2
14 (B93-878-Y-2n.DB SPRING WASHER BAEEHE 2
15 (B9701-85 8-Zn.DB WASHER HyE 2
16 35109-15A00 PILOT LENS g 1
17  35130-15A00 HEADLIGHT COVER BIRITEE AN 1
18  34100-15G00 SPEEDOMETER(ST110-8, ST110-84)  ZEsEEf2 R 1
18-1  34100-15A00 SPEEDOMETER(ST50-8, ST50-84)  ZEsEEf2k 1
19  34101-15A00 SET RING +E 1
20  34102-15A00 RUBBER PAD B 1
21 34103-15A00 SPRING s 1
22 46700-15A00 SWITCHASSY, IGNITION  H 4 1
23 34900-15A00 CABLE, SPEEDOMETER B2 R&H 1
24  35110-15A00 LAMP HOLDER KATKT 1




PARTS CATALOGUE — VEHICLE

TURN SIGNAL LAMP FIG.5
Fs # = EXL AR B EFR #HE
1 35300-15A00  LAMPASSY, FRONT,LH  BiZ#E4T 1
1-1  35300-15A10  LAMPASSY, FRONT,LH  BiZ#m 4T 1
2 35500-15A00  LAMPASSY,REAR,RH  JSH#ELT 1
2-1  35300-15A10  LAMPASSY,REAR,RH  [S##&ELT 1
3 35400-15A00  LAMPASSY, REAR, LH AR LT 1
3-1  35400-15A10  LAMPASSY, REAR, LH R IT 1
4 35200-15A00  LAMPASSY, FRONT,RH  BiA%m 4T 1
4-1  35400-15A10  LAMPASSY, FRONT,RH  BiA#E4T 1
5  35201-15A00  LENS R T B 4
5-1  35201-15A10  LENS, LH EREITEE 2
52  35201-15A20  LENS, RH AR =S 2
6 GB120-GR100  BULB XT38 4




PARTS CATALOGUE — VEHICLE

TAIL LAMP FIG.6

Fs # 5 T B B3R 2
1 35700-15A00 LAMP ASSY, TAIL RBITE 1

1-1  35700-15A10 LAMP ASSY, TAIL BITE R 1
2 46500-15A00 HOLDER, TAIL LAMP RITZZA 4 1
3 GB5783-86M62527n.DJ  BOLT 124 3
4 GBY6-856-140HV-ZnDJ  WASHER B 5
5 08319-31103 NUT 35 2
6 46511-15A00 REAR LIGHT BRACKER  ERATHE4RZS 1
7 GBST8386M6X16-Z0D)  BOLT 1248 2
8 35701-15A00 LENS, TAIL RITER 1

8-1  35701-15A10 LENS, TAIL RITER 1
9 G8120-GP215 BULB Japial 1




PARTS CATALOGUE — VEHICLE

WIRING HARNESS FIG.7
FS # =5 BN AR XX B H=E
1 36600-15A00 WIRING HARNESS =YX o) 1
2  GB859-876-Zn.DJ  SPRING WASHER BASEE 1
3 GB30-76M6 x 12ZnDJ  BOLT 1244 1
4 38500-15A00 HORN ASSY T 1
5 36611-15A00 CLAMP B E 4




PARTS CATALOGUE — VEHICLE

FRAME FIG.8
Fg # =5 BN AR XX B HE
1 41100-15A00 FRAME ZEHm 1
2 68101-15A00 NAME PLATE S 1
3  GB827-86 2x5  RIVET $0ET 4
4 09112-15A00 BOLT 1244 1
5 09099-15A00 BOLT 1244 1
6 08319-31083 NUT BEEF 2
7 68712-15A00 ANTI-TEMPERING PLATE By Bt kR 1
8 37110-15A00 STEERING LOCKASSY ZE 34 1
9  GBY6-855140HV-ZnDJ  WASHER S| 1
10 GB827-884x8ZnDB  RIVET $0ET 1




PARTS CATALOGUE — VEHICLE

FOOTREST, BAR STAND FIG.9
FS # 5 T B B3R 2
1 43510-15A00 BAR, FRONT FOOTREST BRI w2848 14 1
2 43551-15A00 RUBBER TR R 2
3 GBHSMEX20-DC  BOLT 124 4
4 (B859-878-ZnDC SPRING WASHER TAEEIE 4
5  42310-15A00  STAND, PROP iR 1
6 T011-10002 BOLT 124 1
7 42321-15A00 HOOK =321 1
8  42322-15A00  SPRING FrgE | 1
9  42323-15A00  SPRING g 1
10  GBSBIBEMIOX125Z1D)  NUT 12 1




PARTS CATALOGUE — VEHICLE

PEDAL BRAKE FIG.10
FS # 5 BN AR XX B 2
1 37740-15A00 BRAKE, SWITCHASSY BRI £ 1
2 37741-15A00 SPRING F s 1
3 43322-15A00 SPRING FrgE 1
4 43110-15A00 BRAKE PEDAL | Zh AR LA 1
5  GB9L-863X26-Z1DB  COTTER PIN FFO 4 1
6 09160-15A00  WASHER 2 1
7 43310-15A00 BRAKE ROD S| EhHATFA 1
8  GBYL-8616X 16ZnDB  COTTER PIN FFO 44 1
9  GBOTL55L40HVZNDB  WASHER U 1
10 GBT97.314-Z7nDC  WASHER U 1

10




PARTS CATALOGUE — VEHICLE

FUEL TANK FIG.11

Fg # =5 BN AR XX B HE
1 44110-15A00 FUEL TANK ASSY ShEEAE M 1
1-1  44110-15A10 FUEL TANK ASSY mfEE Y 1
2 68110-15A00 FUEL TANK TAPE SHFENLTE 2
2-1  68110-15A10 FUEL TANK TAPE SHFENLTE 2
3 37300-15A00 FUEL TANK CAP S 1
4 68121-15A00 WARNING TAPE =2y 1
5  GBS783-8M6X25ZnDB  BOLT 124 1
6 09116-06078-1Z WASHER HE 1
7 44415-15A00 BUSHING #HE 1
8 44414-15A00 CUSHION BREELE 1
9 44416-15A00 CUSHION EREET E 1
10  44413-15A00 CUSHION, FRONT BIZedt iR 2
11 44300-15A00 COCK ASSY, FUEL TANK  ShiEFF £ 1
12 09401-15A00 SET RING +F 2
13 44412-15A00 OIL HOSE mE 1

11




SKyream

PARTS CATALOGUE — VEHICLE

SEAT FIG.12
Fs # 5 BN AR B3R HE
1 45100-15A00 SEAT(ST50-8, ST110-8) R 1
1-1  45100-15A20 SEAT(ST50-8A, ST110-8A) [t 1
2 08319-31083 NUT 35 1
3 45411-15A00 BOLT 1242 1

12




PARTS CATALOGUE — VEHICLE

FENDER FRONT FIG.13
Fg # =5 EN AR XX B HE
1 53411-15A00 FENDER, FRONT BT TRAR 1
2 51520-15A00 CONNECTION BOARD TR 1
3 GB923-88M6-ZnDJ  NUT 32 4
4 CBS78-85MGx 161D  BOLT 1244 2
5  GB97.1856140HV.;nDI  WASHER HE 4
6  GB859-876-Zn.DJ SPRING WASHER BEEHE 4
7 53111-15A00 BUSHING wE 2

13



SKyrEam

PARTS CATALOGUE — VEHICLE

FRONT FORK FIG.14
FS # 5 T B B3R HE
1 51633-15A00 STEERING NUT J5 16 FHHE R 1
2 51612-15A00 WASHER HUE 1
3 51631-15A00 STEERING NUT g 1
4 51643-15A00 DUST SEAL EprEmp mE 1
5 09265-15A00 BEARING, UPPER L& 1
6 09265-15A10 BEARING, LOWER TEHA& 1
7 51613-15A00 SEAL FEE 1
8 59242-15A00 CLIP MEEEF 1
9 51614-15A00 WASHER HUE 2
10  GB5787-86M8x 30-Cr  BOLT 1258 2
1 51410-15A00 STEERING STEM TEAARA S 1
12 51300-15A00 STEERING HEAD EtRAE 1
13 35950-15A00 REFLECTOR, SIDE h4 R Etse 2

14




PARTS CATALOGUE — VEHICLE

BRAKE ASSY, FRONT FIG.15
Fg # 5 T B B3R HE
1 59000-15A00 FRONT BRAKE ASSY BRI SR 1
2 59411-15A00 BRAKE DISC s 1
3 59421-15A00 SCREW 1247 3
4 08319-31083 NUT 35 3
5  GBS787-85M8x30-ZnDI  BOLT 12te 2
6 59489-15A00 SET RING +F 1
7 GB5787-86M610-Zn.DJ  BOLT 12te 1
8 59300-15A00 CALIPERASSY SZheH A 1
9 59480-15A00 BRAKE PIPE HIE B 1
10  09360-15A00 BOLT gl 2
11 09161-15A00 WASHER HE 4
12 59600-15A00 MASTER CYLINDER B EEZAH 1
13 59370-15A00 PAD SET Hzh B A% 1
14  57421-15A00 LEVER, BRAKE EIEER 1

15



PARTS CATALOGUE — VEHICLE

FRONT WHEEL FIG.16
s # 5 T B B3R HE
1 55301-15A00 RIM, WHEEL, RH WA 1
2 55100-15A00 TIRE SMEG 1
3 55302-15A00 RIM, WHEEL, LH WA 1
4 55200-15A00 TUBE, INNER MBa 1
5  GBS787-86M8x1220D)  BOLT 12te 8
6 08319-31083 NUT 125 8
7 54711-15A00 AXLE, FRONT IR 1
8 08319-31108 NUT 45! 1
9 54111-15A00 RIM, FRONT WHEEL IRy 1
10  GB5783-85M8x18nD)  BOLT 12te 4
11 GBI7L858140HV:ZnD)  WASHER HE 4
12 GB93-878-Zn.DJ  SPRING WASHER s 4
13 54121-15A00 BUSHING B E 1
14 09285-15A00 GASKET BB 1
15  54123-15A00 BUSHING AT EIFTE 1
16 60300 GB278-82 BEARING te 2
17  54620-15A00 GEAR BOX ASSY, SPEEDOMETER T REE A 1 1

16




SI)/TEAM

PARTS CATALOGUE — VEHICLE

HANLEBAR FIG.17
Fs # = B ATR B EFR #HE
1 56110-15A00  HANDLE BAR, LH A A 1
2 56120-15A00  HANDLE BAR, RH HARE Y 1
3 56130-15A00  LOCKING COMP,HANDLEBAR 4B EFiHAHE 2
4  56140-15A00  HOLDER, HANDLE BAR  J5[a#f FE4A {4 1
5  56141-15A00  SPRING e 2
6 08319-31103 NUT ol 2

17



SKyrEam

PARTS CATALOGUE — VEHICLE

DAMPER FIG.18
FE # =5 BN AR XX B He
1 52200-15A00 DAMPER ASSY FRONT, LH AR =R A 1
2 52100-15A00 DAMPER ASSY FRONT, RH ABIE =LA 1
3 51351-15A00 BOLT 124 2
4 51356-15A00 WASHER HyE 2
5 51552-15A00 CUSHION b 2
6 51540-15A00 HEADLIGHT HOLDER, LH B AAT AL L8 1
7 51530-15A00 HEADLIGHT HOLDER, RH B AT AL L 1
8 51551-15A00 HOLDER & 2

18



SKyrEam

PARTS CATALOGUE — VEHICLE

SWITCH, HANDLE FIG.19
FS # =5 BN AR XX B H=E
1  56500-56600-15A00 REAR VIEW MIRROR )= et es 1
2 57110-15A00 GRIP, THROTTLE sHITE 1
3 57100-15A00 RIGHT HANDLE SWITCH ASSY HIMEFF XA 1
4 57211-15A00 GRIP, LH EFiE 1
5 57200-15A00 LEFT HANDLE SWITCH ASSY BASEMAFFAGE 1
(MANUAL CLUTCH)
5-1  57200-15A10 LEFT HANDLE SWITCH ASSY RIREFXEHE 1
(SENI-AUTOMATIC CLUTCH)
6 57201-15A00 HAND GRIP, CLUTCHMANUAL CLUTCH) ~ ES-&58=F 4R 1
] 7 58200-15A00 CLUTCHTHROTTLEASSY(MANUALCLUTCH)  BS &S84RZ= 44 1
8 58300-15A00 CABLE, THROTTLE SHITREA Y 1
» . 9 09407-12402 BAND B dE 4
3 10 09408-00001 CLIP 3k 1
f 1 58410-15A00 CABLE, CHOKE R4 1

1 [

T
¥

19



PARTS CATALOGUE — VEHICLE

SWINGING ARM SET FIG.20
FE # =5 EN AR XX B He
1 61100-15A00 SWINGING ARM COMP TR R A 1
2 61201-15A00 SHAFT JEEE 1
3 51120-15A00 BUSHING FEEAME 2
4 08319-31108 NUT 35 1
5  GB5267-8510-100HV  WASHER HE 2

20




PARTS CATALOGUE — VEHICLE

CHAIN CASE FIG.21
Fs # =5 EN AR XX B HE
1 61300-15A00 CHAIN CASE = 1
2 GB8IB85M6X 12ZnDJ SCREW 1247 2
3 53111-15A00 BUSHING wE 2

21




PARTS CATALOGUE — VEHICLE

SHOCK ABSORBER FIG.22
Fs H 5 BN AR AR HE
1 62100-15A00 SHOCK ABSORBER, REAR  JSiBiESE& B 2
2 09160-10001 WASHER HE| 6
3 GBIBEMIOX125Cr  NUT =Rz 4

(

=

7

=

i
U
A N

{

22




PARTS CATALOGUE — VEHICLE

FENDER REAR

FIG.23
FE # 5 e X ER e
1 63511-15A00  FENDER, REAR EH4RAR 1
2 63641-15A00  BOLT 1248 4
3 GBOTLE58L0HVINDC  WASHER B 4
4 63621-15A00  RUBBER PAD B 4

23




PARTS CATALOGUE — VEHICLE

CARRIER FIG.24
Fg # =5 BN AR XX B HE
1 46300-15A00 CARRIER, REAR LR 1
2 GB5787-86M8 x 16-Cr  BOLT 1248 4
3 37600-15A00 LOCK, HELMET S 7R 1
4 GB818-85M6 X 10-ZnDC  SCREW W27 2
5  GB923-88M6-Zn.DJ  NUT [ 3a 1
6 46820-15A00 PLATE COMP, TOOL TEERFAG 1
7 46802-15A00 CUSHION RER 1
8 46830-15A00 HOLDER, TOOL TEEAKE 1

24



PARTS CATALOGUE — VEHICLE

REAR WHEEL FIG.25
Fs # 5 T B B3R HE
1 55200-15A00 TUBE, INNER MBS 1
2 55100-15A00 TIRE SMEG 1
3 55302-15A00 RIM, WHEEL, LH ey 1
4 55301-15A00 RIM, WHEEL, RH ey oy 1
5  GBST8-86M8X12-Z70D)  BOLT 12te 8
6 08319-31083 NUT 125} 8
7 64711-15A00 REAR AXLE =g 1
8 64712-15A00 BUSHING wE 1
9 64511-15A00 SPROCKET, REAR(ST50-8, ST50-84) kit (Z=40) 1
9-1  64511-15G00 SPROCKET, REAR(ST110-8, STI10-88) kit (Z=37) 1
10 08319-31083 NUT 125} 3
1 64720-15A00 OIL SEAL mEEG 1
12 60201 GB278-82 BEARING R 2
13 64210-15A00 BUSHING FEmAs 1
14  64100-15A00 HUB, REAR e A 1
15  GB5783-8M8x18ZnDJ  BOLT 12t 4
16  GBYZ.1858140HV.ZnD)  WASHER BE 4
17 GB93-878-Zn.DJ SPRING WASHER s 4
18  54400-15A00 SHOE, BRAKE $)h B bl 14 2
19  09443-15A00 SPRING FshiesE 2
20  54210-15A00 PANEL =AY 1
21 54441-15A00 BRAKE CAM S 4 1
22 64411-15A00 LEVER, BRAKE CAM HZhinE 1
23 GB578-86M6Xx35ZnDJ  BOLT 12t 1
24 GBY856-M0HV.ZND)  WASHER BE 4
25  GB6L70-86 M6-8:2n.0J NUT 125} 2
26 08319-31128 NUT 12 1
27 61411-15A00 ADJUSTER REEAEEL 2
28  GB859-876-ZnDJ  SPRING WASHER S 2
29  (08MA-80GBIT1421293  CHAIN(ST50-8, ST50-8A) S 1
29-1 08MA-78GB/T14212-93  CHAIN(ST110-8, ST110-8A)  §&&% 1
30  GB6L70-86M6-ZnDJ  NUT 12 1

25




PARTS CATALOGUE — VEHICLE

KIT FIG.26
Fs H 5 BN AR AR #H=
1 09800-15A00 TOOLKITS TEHZRK 1
2 09801-15A00 BAG TH% 1

26




